Hawk 110 cc

1/20



1. 288 K H. 4 /Frame

s ERP W45
Item No. |[ERP NO

A FR

Chinese name

AR

English name

S

Specification

1 10808010000 kaep 1) Frame

2 10808110000 BARRAT Front bumper

3 10808110010 B ARG AT 3% =k Bumper piece

4 01214080202 ISV L g Bolt hex-flange M8x14
5 04612080022 INFVEE AR Locknut hex-flange M8

6 10808130000 I Rear rack

7 10409180010 AREYBIA & Reflector

8 01214080162 ISV L g Bolt hex-flange M8x16
9 01214080142 INFVE LR Bolt hex-flange M8x14
10 10814010030 TEFF R Rubber seat of flag

11 10814010020 Jiiivas Flagpole

12 |10814010010 INET i Flag

13 |10814010040 TERFE £ Flag cap

14 10806030000 SEIR B AR Brake padal

15  |01124080502 Vaylovy Hex bolt M8x55 (4:%4)
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16  |04212080022 g Hex nut M8

17 10806030030 TR T = 3 Spring for brake switch

18 10806030020 i EEnA R tension spring for brake

19 10806010000 TR RS8R Brake assy

20 01224060252 INFVE L2 Bolt hex-flange M6x25x1.25
21 04612060022 INFVEE AR Locknut hex-flange M6

3/20




2. RFNHL K B 24 /Engine and Electric Parts

&S ERP S  |PXXEH BELATR k=g
Item No. |ERP NO Chinese name English name Specification
1 10802010000 REHL CHBIBO Enigne
2 01214081102 INFVE LB Screw hex-flange M8x110x1.25
3 01214081002 VAV iRr it Yid Screw hex-flange M8x100x1.25
4 04612080022 INFVEE AR Hex-flange self-locking nuts M8
5 10802010010 JR B EAL Starter motor
6 10802010020 RAWLIEEHL Magneto
7 10802010030 KAEZE Spark plug
8 10803030000 RN INEERS Engine sproket
9 10803040000 INBERS [ 52 B Clip for sprocket
10 01114060101 Vaviil -y Hexagon bolt M6x10
11 10802010040 RENNLIA 5 Back cover
12 01224060252 INFVE LA Screw hex-flange M6x25
13 10802010060 AR Gasket for intake
14 01114060202 Vay::Loyia Hexagon bolt M6x20
15 10802010050 HAEXS43 Intake
16 |10802020020  |fkiHi#EHOR O-ring
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17 10802020010 e Y0 Gasket for carburetor

18 01224060302 VAV Rret - Bolt hex-flange M6x30
19 10802020000 128 Carburetor

20 10807020030 e R i Air filter holder

21 10807020000 IR Air filter

22 10809200000 =P & Ignition

23 10809210000 Fa kA Regulator

24 01224060252 VAV Rre=t - Bolt hex-flange M6x25
25 04612060022 VAV Rr AL /N, Lock nut hex-flange M6

26 10809220000 1R AL Coil

27 10809350000 Ja shak FL 2% Starter relay

28 10809250000 7 15 2% Anti-theft alarm

29 10809260000 B adE ok Engine off button

30 10809030000 FEL Key switch

31 10809050000 RMZETFo Brake switch

32 10809090000 EEL I Battery

33 10809240000 7o HL AR Charge

34 [10809010000 |47 Main wire
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35 10807010000 TH A AR Muffler

36 01214080162 INFRVE LB Bolt hex-flange M8x16
37 10807010030 NEREE Yy Gasket for muffler

38 10807010040 ZIRANR I Gulp valve

39 10807010050 NI Gasket for gulp vavle

40 01224060122 INFVEE B Bolt hex-flange M6x12
41 10803070000 B Chain 420/7671

oF
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3.3\ & 4i/Steering System

Es ERP W45
Item No. |[ERP NO

A FR

Chinese name

AR

English name

S

Specification

1 10805170010

EEY (1D

Upper clamp

2 10805170020

FEEYg ()

Upper clamp

3 01214080551 VAV iRr it Yid Bolt hex-flange M8x55
4 01214080552 INFVEE B Bolt hex-flange M8x55
5 10805160000 KU Handle bar

6 04612060022 INFVEZ AR LR Locknut hex-flange M8

7 10405130000 e Hand grip

8 10805180000

FIEHHEE ()

Crash barrier pad

10805180010

EHiEE 4

Crash barrier pad

9 10805180030

EiEpifEE (4h) ODES

Cover of pad with Odes logo

10805180040

FiEPiEE (4h) EXTREME

Cover of pad with Extreme logo

10 10809190000 HETFR Combination function switch
11 10811070000 JIIHE Throttle mechanism

12 10811020000 TR Theottle cable

13 10811010010 ]2k Brake cable

14 10805050000 Iy A Lock nut hex-flange
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16 04612400022 AV iR VN Lock nut hex-flange M10x1.5
17 05011250252 FF 1145 Cotter pin 92.5x25
18 10805190000 J7 AR Steering column holder

19 10805190010 FIAFERRA A E Steering column holder pipe

20 10805120000 LA as Steering tie-rod

21 06619101602 AR Elasticity washer »10

22 04712100022 AR L Castle nut M10

23 05011200252 JF 044 Cotter pin $2.0x25
24 10805190020 77 e e Tension disc

15 0—42

ﬁ
i

1}_&\10 6
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4.3 &+ R4 /Front Suspension

K= ERP BifFRS  |HXEH PR S
Item No. |ERP NO Chinese name English name Specification
1 10805030150 ®ha Tyre 145/70-6
10805030160 bt Rim 6
10805030250 BB (5 Left hand tyre with rim 145/70-6
10805030260 RIS (D Right hand tyre with rim 145/70-6
10805030290 BRaME (F) (&e#EiEt)  |Left hand tyre with yellow rim 145/70-6
10805030300 BEEAE () i) |Right hand tyre with yellow rim 145/70-6
3 10805030050 A1 Air vavle
4 10801010030 HIURE S (B Front shock (black) L=270
5 01254100452 VaY; ikr et Bolt hex-flange M10x45x1.25
6 04622100022 INFVE = AR B Lock nut hex-flange M10x1.25
7 10801060020 IS Upper A arm
8 10801080040 IR Lower A arm
9 01254101802 INFVE LA Bolt hex-flange M10x180x1.25
10 10801070010 PR T Steel bushing for A arm
11 10801070020 BERERE Nylon bushing for A arm
12 10801070030 R Dust cover for A arm
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13 10805010020 ESSL R L Kingpin for knuckle

14 10805010030 A A R E Bushing for kingpin

15 10805010000 ESEE M@ Left hand Knuckle

16 (10805020000  |f%h () Right hand knuckle

17 01254100702 VAV iRr it Yid Bolt hex-flange M10X70X1.25
18 01254100502 INFVEE B Bolt hex-flange M10x50x1.25
19 04612400022 AV iR ITVN AN Lock nut hex-flange M10x1.5

20 10805010040 2 R Connecting plate for Knuckle

21 10805010050 A il P Inner bushing for knuckle L=49.5mm
22 10806070000 AIEGR /2 Left hand drum

23 10806070010 R SOR A Right hand drum

24 04722140022 PAR LSS Castle nut M14x1.5

25 04612080022 VAV Rr AL IN. Lock nut hex-flange M8

26 05011300252 GiNnE:E| Cotter pin $3.0x25

27 10805030020 N Dust cover

28 10805030170 LIl iR ER Steel dust cover

29 06219163602 P Flat washer @16x¢p36x3
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5.J5 8% Rear Suspension

Es ERP MRS X HEH BELATR Gich=s
Item No. |ERP NO Chinese name English name Specification
1 10805030150 hA Tyre 145/70-6
2 10805030160 R Rim 6~f
3 04722160022 AR -1 Castle nut M16%1.5
4 01214080202 INFAVEE B Bolt hex-flange M8x20
42 01214080162 VAV:Rra=t. Ji Bolt hex-flange M8x16
5 04612080022 INFVE LA E R Lock nut hex-flange M8
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6 05011300252 FF 14 Cotter pin ¢3.0x25
7 10805030050 AT Air vavle
8 10801020020 JEWRGE (EfED Rear shock(white) L=250
9 01254100452 INFRVE LB Bolt hex-flange M10%x45%1.25
10 04622100022 FNFE = BRI Lock nut hex-flange M10x1.25
11 10808140000 Ja~FX Rear fork
12 01254121902 AV iRr =t Yid Bolt hex-flange M12x190x1.25
13 04622120022 INFVEZ AR LR Lock nut hex-flange M12x1.25
14 04212080022 INFHMARE Hex nut M8
15 04112080022 INFVE LR Nut hex-flange M8
16 01264100202 VAV iRr =t Yid Bolt hex-flange M10x20x1.25
17 01264100252 INFVE LR Bolt hex-flange M10x25x1.25
18 10801140010 G X Nt Housing for rear fork
19 10801140000 Ja Kk Rear axle L=610mm
20 04212220022 AV (L Hex nut M22
21 09160006001 & Bearing 6001
22 10801140100 AT Chain tightener
23 |10801140210 |E#he Rear axle housing
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24 10801140220 Ja A AT Inner tubes

25 09160006205  |#hik Bearing 6205

26 11010032528 MitE=) Seal 32x52x8
27 10803060000 R r e Spline housing for chain

28 10806010030 S AR 2 Rear brake disc

29 10803010000 K5 Sprocket 420/37

30 01214080162 AV iRr =t Yid Bolt hex-flange M8x16x1.25
31 10801040000  |J5IREN%: Rear hub

43 06219163602 P Flat washer @16xp36x3
32 10805030170 KRG Ak Dust cover

33 10801140230 JER R E (K Tube for rear axle(short length)

44 11020023150  |0%ipEl O-ring 023x91.5
34 10801140240 JEE RS CRD Tube for rear axle(short length)

36 10801140120 RS R A Bottom cover for chain

37 10810180000 BER P E Chain cover

38 03114060142 RS RET Phillips head screw M6x14

39 12901140280 A AR Protection plate for chain

41 10805030020 BFi 2 B Dust cover




10801020010 JE RS (B Rear shock(black)
42

10801020080 JEIER CGEREH) Rear shock(apple green)
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6.28k1#F/Body And Accessories

RS ERP BLF4S  |PICEH P B

Item No. |ERP NO Chinese name English name Specification
10810202160 WEME (EE) Plastic cover without painting finish
10810200220 WEME 4t Plastic cove (Red)
10810200030 WEME # Al Plastic cover(yellow with black liner)
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10810200300 TR SR Plastic cover (black spider)
10810200310 R 2k Plastic cover(red spider)
10810200620 M LR Plastic cover(burgundy with black liner)
10810200320 YRR FEARIH Plastic cover (yellow camo)
10810200330 WEUE Fagtk Plastic cover(green camo)
10810200340 BT 2R Plastic cover(green camo)
10810200230 IR Plastic cover(orange)

10810200240 WEME W Plastic cover(blue)

10810200390 L SR U ARy A Plastic cover(pink camo with net)
10810200400 WEME LRk Plastic cover(gren camo with net)
10810200410 L2 SR LRI AN Plastic cover(burgundy)
10810200450 SR W () Plastic cover(blue with black liner)
10810200460 R () Plastic cover (green with black liner)
10810200350 R Wk Plastic cover (blue spider)
10810200270 IR B Plastic cover(black)

10810200280 YERME FARIH Plastic cover(white camo)
10810200550 BURME S (E ad) E’r:e:;ic cover(green camo with black
10810200000 YERME Plastic cover (yellow)
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10810200420 iV SR O SR/ RZAL Plastic cover(voilet camo with net)
10810200360 BURME BT 4 Plastic cover(carbon fibre)

10810200290 R WLk Plastic cover(pink camo)

10810200260 WEME R Plastic cover (fuchsia pink)

03114060162 T SRR Phillips head screw M6x16
04612060022 INFVEE AR Lock nut hex-flange M6
10810200010 e AR Left hand panel

10810200020 AR Right hand panel

10810080010 ey T ) Left hand footrest

10810080020 SRR CHD Right hand footrest

10914110060 g Rubber washer Q7xp20x2
10810202170 kB BR (GBI Front top cover without painting finish
10810200640 [P L AR Front top cover(red)

10810200720 A Sk B8 55 AR 2B vk Front top cover(black spider)

10810200730 [P S L EAR LS Front top cover(red spider)

10810200740 A Sk BB TS AR B Front top cover

10810200750 Ak ERIR Fark Front top cover(green camo)

10810200760 A Sk B EE AR ZRp Front top cover(green leave)
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10810200650 Ak B IR Front top cover(orange)
10810200660 Ak B SR A Front top cover(blue)
10810200810 i Sk B AR By 2L RR R 22 1) Front top cover(pink camo with net)
9
10810200820 Ak B Ak M Front top cover(green camo with net)
10810200830 TSk B AR AR AL Front top cover(burgundy)
10810200770 i Sk 28 55 AR A Wik Front top cover(blue spider)
10810200690 Ak B R R Front top cover(black)
10810200700 Ak BB SR AP Front top cover(white camo)
10810200050 Ak SR Front top cover(yellow)
10810200670 i Sk B AR SR Bk 22 Front top cover(voilet camowith net)
10810200780 Ak B SRR BT 4 Front top cover(carbon fibre)
10810200710 Ak BB SR MR Front top cover (pink camo)
10810200680 Ak BRI AL Front top cover(fuchsia pink)
10 03714400102 EPYEA) Self tapping screw ST4.0x10
11 10809060000 HIRAT Headlight
12 03114060142 A SKURAET Phillips head screw M6x14
14 10809070000 Ja AT Tail light
15 12904010000 THFE Fuel tank

17/20




16 |01224060162 |7 fiik 2 iz Bolt hex-flange M6x16
17 12904020000 Mkt Fuel tank cap

18 [10804060000 |tk Gas filter

19 10404040480 il (EPA) Fuel line (135mm length) o4 ox

20 [10404040480 |4 (EPA) Fuel line (120mm length) fﬁ’;‘é;ﬁx

21 |10404070010 |z kg Clamp 8.5mm-9.5mm
22 1290206000 YR 58 Gas/air separater
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73T fH4/Packing
K= ERP B4S  |PICEHK JEILEIR oS
Item No. |[ERP NO Chinese name English name Specification
1 10414030000 SIEHR Air pressure gague
2 10814040000 CD CD
3 10413030040 BHEALE bR Hangtag of certification
4 10813030060 EPAFER i Hangtag of EPA emission
5 10814050010 Wi A Owers manual
6 10814050020 JRIE K Parts catalog
7 10409090020 PRI i Rubber washer for battery 30x60x6
8 10813030010 ORNE MM 12% Waring hangtag (for 12 year)
9 10814070000 TR Files for vehicle use
10 10413030030 ASIT ASI hangtag
1 10413030070 ATVl 7 hangtag
12 10813010010 B RTE Warning
13 |10813020090 EPAHESE I (2014441 CARB)|EPA emission plate 110%Y
14 10413020050 TEhHRIER AR R ANSI plate
15 10813020010 LIRSk VIN plate LZ110-2
16 10814060010 R Top cover of crate
17 10814060020 AR R A Bottom of crate
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18 10814070030 B 2 S L Plastic film
19 10814060030 A Packing box
20 10814070130 HE Rk Vehicle pictures (black spider)
21 10814070480 bR A Color signal
10813040100 I EA D) Sticker of tiger image
22 10813040140 110ccliift Stickers of 110cc
10813040160 110-2W5 48 Stickers of 100-2
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